ASSEMBLY INSTRUCTION

Bench
40"Wx14"Dx18"H

>

Customer Service

If you have any questions about assembly or possible missing parts,please contact us and we will be
glad to assist you. Contact us through our website: www.TeamCustomerService.com

15 minutes
4

(. Use of power tool to assemble this h

product will invalidate any claim and
damage this product making it N
unsafe !!!

. Please assemble on a clean soft
| surface to avoid damage.

Tools Required
N J

J

www.TeamCustomerService.com
10/16/2023 10f5 Bench




Part list - Bench

10/16/2023

-
A e o8B <& 08
M6*45mm Bolt Y M6 Washer D
4 )

06| | E 01
M6*45mm Hanger Bolt Y Hex Wrench )

Identifying the hardware-ldentify the hardware using the illustrations below

C

O o8

Spring Washer

20of5

Bench




Step 01

[D ' 04]

M6*45mm Hanger Bolt

[E N 01]
Hex Wrench

Step 02

10/16/2023

30of5

~\

A ©« 4

L M6*45mm Bolt )
e N
B &  n
L M6 Washer )
e N
c S 04
\ Spring Washer )
e N
Y

Hex Wrench J

Bench




D

« 01

M6*45mm Hanger Bolt

1 [E %ch 01J

r———

I
I
I
I
I
I
I
I
I
m
|

10/16/2023

-

~\

\

A @« 4
L M6*45mm Bolt )
e A

B &
_ M6 Washer Y,
-

(@Y
L Spring Washer )
s N
01
\___ M6*45mm Hanger Bolt )
e A
E 01
Hex Wrench

J

Bench




uST

g

N

N

Bench

50f5

10/16/2023




	1-1.pdf (p.1)
	2-2.pdf (p.2)
	3-3.pdf (p.3)
	4-4.pdf (p.4)
	5-5.pdf (p.5)

